
newterra.comnewterra • 1325 California Ave., Brockville, ON  K6V 5Y6   800.420.4056   

newterra:
Statement of Qualifications
Innovative Treatment for Water, Sewage, Wastewater & Groundwater



newterra.comnewterra • 1325 California Ave., Brockville, ON  K6V 5Y6   800.420.4056   

Table of Contents

newterra:
Statement of Qualifications
Innovative Treatment for Water, Sewage, Wastewater and Groundwater

Section A – Company Overview

Overview: A Significant History of Water Treatment Expertise 

Strategic Manufacturing and Inventory Management

Culture of Commitment

Section B – Installation Examples

Groundwater & Soil Remediation Installation Examples

Other Technology Installation Examples
[...]
A sample of remediation projects for which we’ve supplied equipment design, engineering, 

manufacturing, installation and support includes the following: 

Soil & Groundwater Installation Examples

Pump & Treat System, Lac Mégantic, Quebec
In operation since December 2013

On July 6, 2013, an unattended 74-car freight train carrying crude oil slowly rolled from 

a Quebec rail yard, picking up speed as it descended the rail line towards the small 

town of Lac Mégantic. As it reached the center of town, travelling at over 60 miles per 

hour, it derailed and exploded violently – killing 42 people and destroying almost half of 

the downtown area.  

Over 1.5 million gallons of crude oil escaped the ruptured and burning tanker cars,   

resulting in a significant environmental disaster. Emergency measures were taken 

immediately to control water and oil. Five months later, in December 2013, a longer 

term water treatment solution was implemented, including the installation of two 

newterra water treatment systems.

Each newterra system, packaged in 40” sea containers, is capable of treating 120 

USGPM. The treatment systems include oil water separation, bag filtration, clay filtration 

media and, finally, carbon vessels. The first system was delivered within a week and the 

second followed a week later. Start-up services were provided immediately after 

installation during the third week.

The start-up included testing to demonstrate the effectiveness of the process train in 

removing hydrocarbons, and the systems have been running since that time. Currently 

estimates have the units running until October 2014.

newterra’s understanding of the process needs and associated risks, our significant 

rental inventory, and rapid response to set-up and test has helped accelerate the 

remediation efforts in the aftermath of this tragedy.

In the aftermath of a tragic train derailment in Lac Mégantic that spilled 1.5 million gallons of crude oil, newterra was able to respond with an 
effective remediation solution within weeks

http://www.newterra.com


newterra.comnewterra • 1325 California Ave., Brockville, ON  K6V 5Y6   800.420.4056   

Fort Drum US Army Base, New York State

In operation: 2011

At some point in 2001 or 2002, a faulty valve on a sump beneath a 

helicopter refueling oasis began leaking jet fuel at the Wheeler-Sack Army 

Airfield of Fort Drum. When it was discovered in April 2006, it was 

estimated that approximately 350,000 gallons of jet fuel had spilled into the 

ground, contaminating a three acre area of the base.

Rapid deployment of remediation technologies for groundwater treatment 

and product recovery, as well as soil vapor extraction was required for the 

cleanup operation – which was limited to warmer months. This seasonal 

limitation was due to the fact that all sub-surface piping was existing and 

installed above grade due to cost constraints associated with installing 

new piping below the frost line for winter operation.

newterra’s on-site remediation solution consists of a combination of 

equipment from our extensive rental fleet, along with customized systems  

we designed and built specifically for the project. We have modified 

several of our rental systems over time in response to changes in site 

conditions and end-user requirements. 

Over the course of the multi-year project, newterra has become a 

consistent entity based on our responsiveness and the quality of our 

solutions. Despite different prime contractors at various phases of the 

cleanup, newterra has been chose consistently to be the preferred 

equipment supplier over the contract periods.  

newterra has been instrumental in the 
remediation efforts at Fort Drum in New 
York state. Three acres of the base were 
contaminated by 350,000 gallons of jet 
fuel following an undetected leak at a 
helicopter refueling station. 

Retail Gas Station Remediation, Washington State

In operation since [year]

The site, a former retail gas station located in a 

residential area of a Washington State, required 

remediation due to contamination by gasoline range 

organics and benzene. 

newterra was called upon by Arcadis for a system to 

remediate the site. Stringent local permitting was a key 

issue in developing the solution. newterra was able to 

engineer a cost-effective approach to providing a Dual 

Phase Extraction and Groundwater Treatment System 

that complied with local codes. The two skid system 

consisted of an oil-water separator, air stripper and 

liquid phase carbon for groundwater treatment. A 

catalytic oxidizer was incorporate for vapor treatment. newterra overcame 
challenging local permitting 

issues to address contamination 
at the site of a former retail gas station. 

http://www.newterra.com


newterra.comnewterra • 1325 California Ave., Brockville, ON  K6V 5Y6   800.420.4056   

Solar-Powered Groundwater Pump & Treat System, Lockheed Martin

Missiles & Fire Control, Orlando, Florida
In operation: 2010

Located near Orlando,Florida, the Lockheed Martin Missiles & Fire Control site had 

groundwater with moderate levels of contamination by chlorinated solvents. They required a 

customized system that would prevent migration of the contaminants and begin the remediation 

process. A key requirement of the project was that the system be powered completely by 

renewable energy – in this instance, solar power.

Assessment of the contaminants led to the selection of air stripping as the most effective 

remediation technology. However, based on the moderately high flow rates and the heavy 

energy consumption of traditional air strippers, a customized system would need to be 

developed. Partnering with HSW Engineering, newterra developed a modified tower-type air 

stripper that incorporated a unique venturi effect to enhance air flow and minimize the electrical 

requirements of the DC fan.

Groundwater extraction was addressed with seven Grundfos 5 GPM electric pumps which, like 

the air stripper and controller, were solar powered. The control system featured battery backup 

and integrated alarms. 

Another critical element of the system was the newterra-designed enclosure. The roof was 

angled to maximize energy capture of the integrated solar panels. Natural passive lighting and 

ventilation by convection were also instrumental in the design of the wind load certified 

enclosure.

newterra’s partnership 
approach resulted in an 
effective remediation 
system powered 
completely by solar 
energy and packaged in 
a highly efficient 
enclosure.

http://www.newterra.com


newterra.comnewterra • 1325 California Ave., Brockville, ON  K6V 5Y6   800.420.4056   

newterra has a tremendous depth of experience in the treatment of water with a wide range of 

contaminants, in a wide range of climate extremes. 

Aeration

Aeration is normally used at the front end of a water treatment system when either pre-

oxidation is required, or there are volatiles in the water such as benzene, hydrogen sulfide, or 

other constituent that can be removed before the main process to reduce the loading on the 

system. (for example, before a greensand filter)

This is typically a simple process of introducing air into a tank via blower and header, or 

slightly more complex with the use of air stripping technology.

newterra has been building aeration and air stripping systems for over twenty years, and has 

completed over 300 separate projects involving aeration technology – from a few to hundreds 

of gpm.

Other Technology Installation Examples

newterra has decades of 
experience with the 
treatment technologies 
used in potable water 
systems combined with a 
deep understanding of 
remote camp solution 
requirements.

http://www.newterra.com


newterra.comnewterra • 1325 California Ave., Brockville, ON  K6V 5Y6   800.420.4056   

Chemical Treatment / TSS Removal

TSS (Total Suspended Solids) removal is important when the water source is from rivers, canals or 

low land reservoirs, which tend to have high suspended solids, numerous dissolved constituents, and 

often a significant bacterial load.

Typical processes for removal of Suspended Solids include:

•pH Adjustment

•Coagulation and Flocculation

•Clarification

•Sand filtration or media filtration

newterra has significant experience and numerous projects in this technology – from small to large 
flow rates.

Project - MRCan (Alberta-Peyto): TSS removal from gas 
condensate water prior to methanol recovery. Included pH 
adjustment, polymer flocculation, clarification, TSS 
measurement. 
Contact: Rod Vinner

Project - Bennett: TSS removal from waste water 
prior to reuse or discharge. Included pre-screen, pH 
adjustment, polymer flocculation, clarification, sludge 
removal, media filtration.

Project - Directline: TSS removal from waste water prior to 
secondary treatment. Included pre-screen, pH adjustment, 
polymer flocculation, clarification, sludge removal. Contact: 
Tony Ricciutto

Project - Krispy Kernel: TSS removal from wash water prior to 
reuse or discharge. Included pre-screen, pH adjustment, 
polymer flocculation, clarification, sludge removal.

http://www.newterra.com


newterra.comnewterra • 1325 California Ave., Brockville, ON  K6V 5Y6   800.420.4056   

Iron & Metals Removal

When dealing with deep and shallow groundwater, the water may be rich in dissolved solids, 

especially carbonates and sulphates of calcium and magnesium. In addition to this, iron and 

manganese are often present, which must be removed to make the water palatable for drinking, 

cooking and laundry use. Typically these must be removed prior to subsequent membrane treatment.

newterra has significant experience in the removal of these constituents from water. Both greensand 

filtration and our proprietary deferrum technology have been used.

Project - City of Belleville: 
Iron removal system 800 m3/day.

Project - Imperial Oil (IOCO) Site:
Iron removal system 100 m3/day  
Contact: Linda Eastcott

http://www.newterra.com


newterra.comnewterra • 1325 California Ave., Brockville, ON  K6V 5Y6   800.420.4056   

Media Filtration

Media filtration can be used in several areas in the treatment process, including greensand filtration, 

TSS removal, post filtration with sand and carbon.

newterra has two decades of experience building media filtration systems. These include systems for 

metals removal, iron removal, and hydrocarbon removal. Our media filtration systems have included 

automated backwash, chemical feed and other ancillary systems.

Project - Sydney Tar Ponds:
Media filtration systems

Contact: John Armistead (AECOM)

http://www.newterra.com


newterra.comnewterra • 1325 California Ave., Brockville, ON  K6V 5Y6   800.420.4056   

Membrane Filtration

Membrane filtration is often used as a post treatment after iron/metals removal. Membrane systems 

use a membrane filter in place of granular media to filter water without coagulants. Membranes are 

classified as micro, ultra, nano or RO. Each has a particular role to play depending on the process 

design criteria.

newterra has over two decades of experience engineering and manufacturing systems that employ 

membrane filtration. Depending on the dynamics of a specific project will will outsource the 

membrane filtration skid or build it in-house. To date, we have completed over 30 membrane filtration 

systems in-house.

Project - Chrysler Canada:
Ultrafiltration system (GE membranes). 

newterra is a Tier 1 supplier to Chrysler.

Contact: Joan Gauthier

Project - Eaton Corporation: 
Ultrafiltration system. 

Contact: Tim Fitzgerald (Pabsco) 

http://www.newterra.com


Media Articles



newterra.comnewterra • 1325 California Ave., Brockville, ON  K6V 5Y6   800.420.4056   

Globe & Mail: A solution in a box for remote work sites

By RICHARD BLACKWELL

newterra's modular sewage treatment system is designed to expand or contract, 

depending on work force needs

For newterra ltd., the key to selling innovative products is to think inside the box.

The Brockville, Ont.-based company makes sewage treatment systems for remote locations. Its 

products combine advanced filtering technology with a modular approach that packages its 

equipment inside standard shipping containers.

The containers – essentially giant steel boxes – can be easily shipped just about anywhere, and 

the capacity of a system can be increased merely by adding more units. That is hugely 

appealing to mining or oil and gas firms that need to process sewage at remote camps in the 

Canadian North, Africa, South America, or anywhere around the world.

"They ship in modules and literally assemble them on site in the middle of jungles and on the 

side of mountains," said David Henderson, managing director of Toronto venture capital firm 

XPV Capital Corp., which invests money in companies that are developing leading-edge water 

technologies – including the privately held newterra. "The very cool thing is that they assemble 

like Lego blocks."

newterra is currently delivering a sewage treatment plant packaged in 26 large shipping 

containers to a mining camp in Zambia, where it will process the effluent generated by 8,000 

people. The system will be fully operational within a few weeks of its arrival, and less than six 

months after the order was initially placed. That's a huge advantage compared to the time-

consuming process of building a sewage plant on site – a two to three year project.

Another large plant, still in the planning stages, will serve 15,000 people at a construction camp 

in a remote oil and gas project in northern Alberta.

A key advantage of these sewage plants, said newterra Chief Executive Officer Bruce 

Lounsbury, is that they can expand or contract, depending on the needs at the site. A typical 

mining operation may start with a handful of employees, expand to a huge work force during 

construction, then settle back to a smaller number of workers during production. Bringing in or 

removing modular sewage processing units can easily accommodate that shift.

The company, which now has about 200 employees, settled on this "plug and play" approach 

soon after it was founded in the early 1990s, Mr. Lounsbury said. He and his partner Robert 

Kennedy (now the company's president) were then making systems to clean up groundwater 

contaminated by gas stations or dry-cleaning plants. "Our skill was taking relatively understood 

technologies and modularizing them," he said.

After about seven years of expanding that groundwater remediation business, mainly in the 

United States, the company was looking for a larger market, and decided to add sewage and 

waste water treatment to its portfolio. In that bigger game, however, advanced technology is 

crucial.

Recent Media References

newterra is currently 
delivering a sewage 
treatment plant packaged 
in 26 large shipping 
containers to an 8,000 
person mining camp in 
Zambia

http://www.newterra.com


newterra.comnewterra • 1325 California Ave., Brockville, ON  K6V 5Y6   800.420.4056   

newterra settled on what are called membrane bio-reactors – a technology originally invented 

in Canada that uses layers of semi-permeable membranes to draw clean water out of a waste-

water soup. Eventually, the company purchased its German-based membrane supplier, so it 

now has more control over the technology.

Indeed, newterra takes an unusual approach in today's world of outsourcing, in that it controls 

its entire supply chain, from the membrane maker to its Georgia division that builds its steel 

tanks and components, to its manufacturing operations in Brockville. At the same time its on-

the-ground service and support people gather client feedback that helps it adjust systems to 

closely match customers' requirements.

"The bulk of our innovation is through working with the customer and coming up with a design 

that meets their needs," Mr. Lounsbury said.